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Test Report Mo. CANEC1TO1434E01 Date: 10 Feb 2047 Page 1 of &

DONGGUAN NEW ORIENTAL TECHNOLOGY CO), LTD.

MORTH GATE LANE LONGHE INDUSTRIAL PARK TIANXIN VILLAGE HUANGILANG TOWN DONGGUAN
cmy

CHINA

The following sample(s) was/wene submitted and identified on behalf of the clients as : Siicone ubber

SES Job No. - CPATO03378 - 32
Maodel No. Ti-450
Client Ref. Info. - ZY-450 (4054 104204 30/4400460/47 04 B0/430)

Z¥_6551(5511/5501/6531/5541/5561 [B571/5581/5531)
ZY-4451 (S411/4421/4431 /444 1945114461/44T1 448112491}
ZY-4457 (441244 22/44 301444214460 44 TI448214492)
ZY-LSR-5340(5320/63 3015350 536016370
ZY-LSR-5340{5920/6330/6350/8360/8970)

ZY-LSR-7030 ¢ TO20/TO4070507060

T-LER-E series(AOGIEITOE040B030E020E0MD)
Date of Sample Receved : 23 Jan 247
Testing Penod : 23 Jan 217 - 06 Feb 2017
Test Requested : Selected tests) as requested by ciient.
Test Method : Please refer to next pagels).
Test Results : Please refer to next pagels).
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Test Report Mo, CANEC1703424301 Date: 20 Mar 2017 Page 1of3

GUANGZHOU RUI-HE SILICONE SCIENTIFIC TECHNOLOGY COLLTD.

168 FENGSHEN ROAD, XIUQUAN STREET,HUADU DISTRICT GUANGZHOU CITY,GUANGDONG
PROVINCE
CHINA

The following sample(s) was/were submitted and identified cn behaff of the cients as : Siicone Rubber

SG5 . Job Ma. - CP17-010040 - GZ

Todel No. - 5011

Client Ref. Info. : SEE REMARK

Date of Sample Receved ;08 Mar 217

Testing Penod : 08 Mar 2017 - 14 Mar 2017

Test Reguesied ; Selected testis) as requested by dient.
Test Method : Please refer to next pageds).

Test Results : Piease refer to nend pagels).

Result Summary :

Test Requested Conciusion
FDA 21 CFR 177 2800-Total exdractive residues PASS
Conchusion : The tested parameters comply with the requirement stated i Food and Drug

Administraticn Regulations.

Signed for and on behalf of
SG5-CSTE Standards Technical Sennces Co.. Lid. Guangzhou Branch
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Mombar of the 338 Group (565 BA)
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